
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: Digital Video Recorder  
Model No.: CSP-16PRO-4KX 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which TÜV Rheinland issued Test Report No. 50153823 002 and 
found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 
 
 



 
 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: Digital Video Recorder  
Model No.: CSP-4PRO-4KX, CSP-8PRO-4KX 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which SGS issued Test Report No. SHEM180900802601 and found 
compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 

 
DECLARATION OF CONFORMITY 

 
Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: Digital Video Recorder  
Model No.: CSP-32XTR-5X 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which SGS issued Test Report No. SHEM180900802501 and found 
compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

 
DECLARATION OF CONFORMITY 

 
Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: Intelligent IR PTZ Dome Camera  
Model No.: CSP-IPPTZ12X, CSP-IPPTZ12XIR(4MP) 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which SGS issued Test Report No. SHEM180900802401 and found 
compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 



 
 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: IP Camera  
Model No.: CSP-IPB4.V2, CSP-IPB4-B.V2, CSP-IPB5, CSP-IPB5-B 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which SGS issued Test Report No. SHEM180900802301 and found 
compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 



 
 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: IP Camera  
Model No.: CSP-IPMX5 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which SGS issued Test Report No. SHEM180900802201 and found 
compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 



 
 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: IP Camera  
Model No.: CSP-IPMD4.V2, CSP-IPMD4-B.V2, CSP-IPMD5, CSP-IPMD5-B 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which SGS issued Test Report No. SHEM180900802101 and found 
compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 



 
 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: HDCVI Camera  
Model No.: CSP-CVIBK5, CSP-CVIBK5-B 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which SGS issued Test Report No. SHEM180900802001 and found 
compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 



 
 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: HDCVI Camera  
Model No.: CSP-CVIMD5, CSP-CVIMD5-B 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which SGS issued Test Report No. SHEM180900801901 and found 
compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 



 
 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: HDCVI Camera  
Model No.: CSP-CVIMIC2, CSP-CVIMIC4 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which SGS issued Test Report No. SHEM180900801801 and found 
compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 



 
 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: PoE Switch  
Model No.: CSP-16POE190W, CSP-8POE96W 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which SGS issued Test Report No. SHEM180900801701 and found 
compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: IP Camera  
Model No.: CSP-IPMX8 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which Bureau Veritas issued Test Report No. DHQ-
18SE0897VTSHPB-V and found compliant with the following standards: FCC Part 15 
Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: IP Camera  
Model No.: CSP-IPAD8.V3 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which Bureau Veritas issued Test Report No. DHQ-
18SE0896VTSHPB-V and found compliant with the following standards: FCC Part 15 
Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: PoE Extender  
Model No.: CSP-POE 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-17 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: HDCVI Camera  
Model No.: CSP-CVIDV4-W, CSP-CVIDV4-B 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-16 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: HDCVI Camera  
Model No.: CSP-CVIMD2.4, CSP-CVIMD2-B.4, CSP-CVIMD4, CSP-CVIMD4-B 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-15 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: HDCVI Camera  
Model No.: CSP-CVIBK2.4, CSP-CVIBK-B.4, CSP-CVIBK4, CSP-CVIBK4-B 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-14 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: IP Camera 
Model No.: CSP-IPBOX4 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-13 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: IP Camera 
Model No.: CSP-IPAD8.V2, CSP-IPAD5 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-12 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: IP Camera 
Model No.: CSP-IPB8.V2 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-11 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 

 
DECLARATION OF CONFORMITY 

 
Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: IP Camera 
Model No.: CSP-IPMIC4.V2 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-10 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: 6 Inch IR Speed Dome 
Model No.: CSP-CVIPTZ30XIR, CSP-CVIPTZ30XIR(4MP), CSP-IPPTZ30XIR(4MP) 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-9 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: 5 Inch IR Speed Dome 
Model No.: CSP-CVIPTZ30X, CSP-CVIPTZ30X(4MP), CSP-IPPTZ30X(4MP) 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-8 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: 4 Inch Indoor Mini Speed Dome 
Model No.: CSP-CVIPTZFM, CSP-IPPTZFM 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-7 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: 4 Inch Mini PTZ Dome Camera 
Model No.: CSP-CVIPTZ12X, CSP-IPPTZ12X 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-6 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: 4 Inch Mini Speed Dome 
Model No.: CSP-IPPTZ4X, CSP-IPPTZ4X(4MP) 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-5 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: Network Video Recorder 
Model No.: CSP-XTRNVR64-4KS 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-4 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: Network Video Recorder 
Model No.: CSP-XTRPOE16-4KS, CSP-XTRPOE16-4KS/XL, CSP-XTRNVR32-4KS 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-3 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: Network Video Recorder 
Model No.: CSP-PROPOE4-4KS 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-2 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 
 
 
 
 



 
 
 

DECLARATION OF CONFORMITY 
 

Manufacturer or Importer Name:  
CCTV Security Pros LLC 
 
Manufacturer or Importer Address:  
2050 Springdale Road 
Suite 600 
Cherry Hill, NJ 08003  
 
Product Name: Network Video Recorder 
Model No.: CSP-PROPOE8-4KS 
 
The above referenced product has been tested on samples according to FCC 
requirements, for which UL Verification Services issued Test Report No. 4788673153-1 
and found compliant with the following standards: FCC Part 15 Subpart B. 
 
This device complies with part 15 of the FCC Rules.  
 
Operation is subject to the following two conditions: 
 
(1) This device may not cause harmful interference, 
(2) This device must accept any interference received, including Interference that may 
cause undesirable operation. 

 
 
Company: CCTV Security Pros LLC 
 
Name: Andrew DeRouanna 
 
Position: Managing Partner 
 
Signature: 
 
 
Date: 1/2/19 
 
 


